
Australian Sustainable Industry Research Centre Ltd. 

Building 4W, Monash University, Gippsland Campus, Churchill, VIC 3842 

Tel: 613 5122 6663; Fax: 613 5122 7168 

 

ASIRC Report No.: R05-2207 
 

 

 

 

 

 

Overview of Treatment Processes for 
the Production of Fit for Purpose Water: 

Desalination and Membrane Technologies 
 
 

 
 

 
 
 
 
 
 



Desalination and Membrane Technologies   July 2005

 

 

Commercial in Confidence i ASIRC/R05-2207 

 

 

Overview of Treatment Processes for 
the Production of Fit for Purpose Water: 

Desalination and Membrane Technologies 
 
 
 

Report No.: R05-2207 

 

 

 

 

 

 

Prepared by: Kirsten Schliephake, Paul Brown (ASIRC) 

Adam Mason-Jefferies, Keith Lockey, Christine Farmer (KPMG) 

Reviewed by:  Graham Allison, Malcolm Chaikin, Tom McMahon, John Radcliffe,  

Barry Sanders (ATSE) 

Issued by:   ASIRC, 25 July 2005 



Desalination and Membrane Technologies   July 2005

 

 

Commercial in Confidence ii ASIRC/R05-2207 

 

Executive Summary 

Water is unquestionably vital to life on earth and a fundamental resource in the economic 
prosperity of any country.  To facilitate and maintain sustainable economic development, 
countries around the globe are increasingly looking to desalination of seawater for 
drinking water supplementation and reclamation of once-used or recycled waters. 

The stress on Victoria’s water resources will increase in the future caused by an increase 
in the population of Victoria and uncertainty from climate change.  The Victorian 
Government has recognised the future increased strain on the State’s water resources 
and has outlined a range of actions that include strategic investment in water recycling 
and alternative supplies.   

This report presents an overview of desalination processes to provide fit for purpose 
water, including drinking water for consideration in the Victorian context.  It was found 
that:   

• Desalination is a technically viable and increasingly attractive strategy to extend the 
available water supply; 

• Desalination is economically feasible with the cost of water produced from desalination 
processes being directly related to the salt concentration of the source water; 

• Social issues may include the public acceptance of using recycled water for domestic 
dual-pipe systems, industrial and agricultural purposes; 

• Environmental issues are associated with brine concentrate disposal, energy 
consumption and associated greenhouse gas production; and 

• Reverse osmosis is becoming the technology of choice with continued advances being 
made to reduce the total energy consumption and lower the cost of water produced. 

Desalination technologies can be categorised into two types: thermal technologies and 
membrane-based technologies.  Within these, the commercially competitive processes 
are membrane-based reverse osmosis and thermal multi-stage flash distillation.  Since the 
late 1990s, the most significant trend in desalination is the rapid growth of the membrane 
technology market.  Reasons for this include improved membrane performance as well as 
technological and associated energy efficiency improvements.   

Historically, thermal desalination plants have been applied to produce potable water from 
seawater.  Thermal desalination plants require large amounts of energy for their 
operation, however, their energy consumption is independent of the salinity levels of the 
feed water.  The associated costs of high-energy consumption have particularly high 
restraining effects on small and medium-sized desalination plants.  Thermal desalination 
plants therefore require large economies of scale and are often co-located with power 
generation plants.   



Desalination and Membrane Technologies   July 2005

 

 

Commercial in Confidence iii ASIRC/R05-2207 

 

Membrane-based desalination processes generally have lower capital cost and energy 
requirements and a higher space/production ratio.  The modularity of membrane 
technologies allows for up- or downgrade and minimal interruption to operation during 
maintenance.  Membrane-based processes include reverse osmosis, membrane filtration, 
electrodialysis and membrane bioreactor technologies.  Reverse osmosis is considered 
an economically viable technology for seawater desalination, water reclamation and 
brackish water desalination at small to large scales.     

Large-scale seawater desalination is one option to supplement existing potable water 
resources in Victoria, but there are significant implications in terms of environmental, 
economic and social issues that require consideration. 

For Melbourne, the location of a seawater desalination plant is reliant on consistent quality 
feed water, a distribution network for the product water and disposal options for the 
concentrate stream.  An environmental study conducted on Port Phillip Bay found that the 
waters of the bay have the same salinity as seawater.  Thus, it may be feasible to locate a 
desalination plant on the bay, but the feasibility should be assessed in more detail.  The 
requirements for distribution and proximity to existing water distribution infrastructure in 
Melbourne would also largely be influenced by the size of a desalination plant installed. 

All desalination processes produce a waste stream, the disposal of which needs to be 
considered with regard to the environmental impact.  The waste stream is concentrated in 
salts and, generally, the concentrate reflects the characteristics of the source or feed 
water, only at a much more concentrated level.  Commonly, the concentrate stream is 
therefore discharged to the surface water body it was sourced from or to evaporation 
ponds.  Overall, the costs associated with either disposal management option are 
influenced by the location of the plant, land availability in the case of evaporation ponds, 
conveyance costs to transport concentrate, outfall construction and operation costs as 
well as environmental monitoring costs in the case of ocean discharge. 

A seawater desalination plant for the purpose of supplementing existing drinking water 
sources will require an economic cost driver.  Capital investment may stimulate particular 
sectors of the Victorian economy and can be maximised if plant and equipment is sourced 
locally.   

Social benefits include increased employment from construction activities, however 
ongoing operation and maintenance may not require a large labour force.  Social issues 
that need to be addressed include the public perception of using recycled water for 
residential dual pipe systems, irrigation purposes or market gardens. 

A high-level analysis of the costs and benefits of thermal and membrane-based 
desalination technologies is shown in the table below.  The primary cost driver was found 
to be related to the type of feed water sourced in combination with the desalination 
process chosen.   



Desalination and Membrane Technologies   July 2005

 

 

Commercial in Confidence iv ASIRC/R05-2207 

 

Plant  Technology Type of water 
processed 

Daily production 
capacity 

(m3) 

Average cost 
(AUD/m3) 

(AUD 2005) 
Nordkanal, 
Germany 

MBR Recycled 45,000 0.41 

Yellowater Study NF Well 115,000 0.48 
Eraring Power 
Station 

MF/RO Recycled  4,000 0.48 

IDE Technologies 
study 

MED Sea 100,000 0.59 

Madwar and 
Tarazi study  

RO Recycled 10,000 0.64 

Ashkelon, Israel  RO Sea 273,973 0.73 
IDE Technologies 
study 

MSF Sea 100,000 0.81 

Brownsville, USA  RO River 94,635 0.87 
Dry Creek Study EDR Brackish 10,000 1.20 
Corpus Christi, 
USA 

RO Sea 94,635 1.20 

Madwar and 
Tarazi study  

RO Sea 10,000 1.40 

Freeport, USA  RO River 37,854 1.43 
City of Great 
Hope Study 

MVC Sea 3,775 3.19 

  Range  0.44-3.19 

 

Energy is the largest variable cost of desalination after a plant has been built.  Lower 
salinity feed water, such as recycled water, brackish or well water reduce the energy 
requirements of membrane desalination processes and contribute to an overall lower cost 
of water as indicated in the table above.  Large economies of scale further contribute to 
lower the cost of water produced irrespective of the desalination process.  At small 
economies of scale, water produced from high salinity feed water by reverse osmosis was 
found to become more expensive. 

Other significant variable costs that impact on the cost of water produced include 
membrane replacement, operations and maintenance and labour costs.  In addition, the 
combination of feed water and output water use further impacts on the cost of operating 
the plant, with the production of water for drinking purposes tending to be more expensive.  

Some pre-treatment and post-treatment for desalination is generally required.  Pre-
treatment is necessary to control scaling, metal oxide fouling, biological activity and 
colloidal and particulate fouling on membranes.  Conventional media filtration and 
chemical addition for coagulation and flocculation is a method of choice commonly 



Desalination and Membrane Technologies   July 2005

 

 

Commercial in Confidence v ASIRC/R05-2207 

 

employed for seawater desalination by reverse osmosis.  Microfiltration and ultrafiltration 
pre-treatment is increasingly used for water reclamation by reverse osmosis.  In thermal 
desalination, the addition of antiscalant chemicals and operation at lower temperatures is 
used to control scaling, whilst using chloride resistant construction materials mitigates 
corrosion.  Nanofiltration is considered a possible pre-treatment for thermal desalination 
processes, as it would facilitate higher brine temperature operation at lower scaling 
potential. 

Product water made from all desalination technologies has a low mineral content and 
alkalinity and therefore a high corrosion potential, which requires stabilisation before it is 
introduced into any water supply system.  If not stabilised, the water will attempt to do so 
itself by dissolving (corroding) materials it comes in contact with.  Product water can be 
pH adjusted and stabilised by the reintroduction of chemicals such as sodium bicarbonate, 
caustic soda, soda ash and chemical or hydrated lime.  

Globally, desalination is increasingly being used to provide an alternative water source 
with reverse osmosis being used more extensively than other processes.  The largest 
seawater reverse osmosis plant at Ashkelon in Israel is designed to produce up to 
273,000 m3/d of drinking water at a cost of USD 0.53/m3.  Large-scale water reclamation 
by reverse osmosis is achieved in California at the Water Factory 21 and in Singapore 
with significant environmental, social and economic benefits. 

Several existing examples are available of Australian experience in desalinating seawater 
or reclaiming water for beneficial reuse with concomitant benefits for the surrounding 
communities and the environment.  The Western Australian Government has chosen 
seawater desalination as the means to supplement Perth's water supply while the NSW 
Government has recently endorsed a large-scale seawater desalination plant for Sydney.  
There are also small-scale brackish or seawater desalination plants around Australia, 
including Dalby in Queensland, Broken Hill in New South Wales or Penneshaw in South 
Australia, supplying small or remote communities with drinking water.  Desalination is 
highly advanced in Western Australia where there are number of desalination plants 
servicing the mining industry in addition to remote communities.  Advanced water 
reclamation is also increasingly applied in other States of Australia.  At Wollongong, New 
South Wales, a water reclamation plant will provide Bluescope Steel with 20,000 m3/d 
product water.  East of Melbourne, Victoria, the Eastern Irrigation Scheme supplies 
30,000 m3/d of Class A recycled water to surrounding market gardens, recreational and 
sports grounds, industries and municipal councils.  In Gippsland, Victoria, a Water Factory 
project is being developed to supply fit for purpose water for industrial use utilising 
membrane bioreactor technology as well as membrane filtration and reverse osmosis. 

The projected annual shortfall in Melbourne’s water supply in the future is about 
93 million m3.  A plant producing this amount of desalinated seawater by reverse osmosis 
would require around 390 GWh or about a 1% increase in Victoria’s energy requirements.  
Greenhouse gas emissions are related to the amount of energy produced and the energy 
consumption for a plant requiring 390 GWh per year would therefore release 



Desalination and Membrane Technologies   July 2005

 

 

Commercial in Confidence vi ASIRC/R05-2207 

 

approximately 540,000 tonnes of carbon dioxide per year if coal-fired power generation 
was utilised.  Brackish water RO desalination has a lower energy use of 1.0-2.5 kWh/m3 
compared to seawater RO desalination of 4.5-8.5 kWh/m3.  These energy uses and 
associated greenhouse gas emissions are much lower than for other technologies such as 
multi-stage flash distillation where the total energy consumption is between 10.5-13 
kWh/m3. 

Renewable energies may be used in desalination processes and include wind, solar 
thermal, photovoltaic and geothermal.  Matching renewable energies with desalination 
units, however, requires a number of important factors to be considered.  The possibility of 
non-steady power inputs from the renewable energy source may result in the desalination 
plant operating in sub-optimal conditions and may cause operational problems.  It 
therefore has to be considered whether the desalination plant is to be operated only when 
the renewable energy system supplies power or whether an energy storage facility is 
added to allow continuous operation.  Embodied in wind and solar renewable energy 
systems are energies required to construct the system.  These energies have associated 
greenhouse gas emissions resulting from the construction and infrastructure of the system 
and this may need to be considered from a whole-of-life approach to adequately reflect 
the true energy cost and associated greenhouse gas emission.   

Alternative (or novel) technologies to membrane or thermal processes have been 
employed or demonstrated, however, further investment in these is often required to see a 
significant shift in the desalination cost curve.  Some of these technologies may have the 
potential to reduce the overall cost of desalination but have yet to be demonstrated on a 
large scale.  In California, a new seawater desalination process being trialled is dual pass 
nanofiltration that potentially offers lower operating costs and greater energy savings 
compared to conventional reverse osmosis.  

Alternative water supply options, such as desalination, that meet or exceed society’s 
water demand offer, as an additional benefit, the potential to free up water in catchments.  
For example, desalination of seawater producing potable water might reduce the need to 
draw from other sources used to supply potable water.  Alternatively, application of 
desalination technologies for the reclamation of water suitable for industrial, agricultural or 
domestic re-use might then reduce the demand of potable water used by industry and 
potentially reduce demand for river and catchment water.  The economics of the 
desalination of these water supplies, in comparison to the treatment of seawater, suggests 
that further similar desalination projects also need to be considered in addition to the 
desalination of seawater for the production of drinking water. 

Critical factors that need to be assessed for the desalination of brackish groundwater 
include the nature of the aquifer, the economic cost of the water produced and the cost of 
the technology.  The main consideration for the useful application of desalination 
technologies for the treatment of brackish groundwater will be whether or not the aquifer 